DIAMO. TORINO
PARTS CATALOG

First Edition November 2007




e PUOUSA. rome

Copyright © 2004-2007 LS MotorSports, LLC. Reproduction without written permission is completely forbidden.



The information and diagrams included in this catalog are the exclusive property of LS MotorSports, LLC

and may not be reproduced in any media without the express written consent of LS MotorSports, LLC.

For more information contact:

LS MotorSports, LLC
12505 Reed Rd, Suite 145
Sugar Land, TX 77478
281-277-6140

Information contained in this publication is subject to change without notice.

For the most up to date information please contact DIAMO USA or an Authorized Dealer

www.PIAMOUSA. com



Copyright © 2004-2007 LS MotorSports, LLC. Reproduction without written permission is completely forbidden.



CONTENTS

PAGE TITLE
4 DOCUMENTS
5 HEAD LIGHT
6 SPEEDOMETER
7 HANDLEBAR
8 FRONT COVER & FENDER
9 REAR COVER & FENDER
10 FRONT FORK
11 FRONT WHEEL
12 REAR WHEEL
13 SEAT
14 FUEL TANK
15 AIR FILTER
16 EXHAUST
17 REAR SUSPENSION
18 FRONT TURN SIGNAL
19 TAIL LIGHT
20 ELECTRICAL
21 FRONT HYDRAULIC BRAKE
22 REAR HYDRAULIC BRAKE
23 REAR HYDRAULIC BRAKE, CONT.
24 COOLING SYSTEM
25 FRAME ASSEMBLY

26 TOOLS COMP



Fig. 00

Documents

Ref Code Part Number |Description Qty
1 07-023-0001 06-029-0001 |Owners Manual 1
2 07-023-0002 06-029-0002 |Parts Catalog CD 1
3 07-023-0003 06-029-0004 |Service Manual 1




Fig. 18

Head Light

Ref Code Part Number |Description Qty
1 GB818-85-M4x50 07-023-1801 |SCREW 1
2 605-04.02.03B 07-023-1802 |HEADLIGHT TRIM RING 1
3 CF250T-340007 07-023-1803 |CLAMP ST4.2 2
4 605-04.02.03B 07-023-1804 |FRONT COVER, HANDLEBAR 1
5 GB845-ST4.2x13 07-023-1805 |TAPPING SCREW 2
6 519-16.01.01 07-023-1806 |ADJUSTING SPRING 1
7 519-16.01.11 07-023-1807 |LENS, HEADLIGHT 1
8 519-16.01.14 07-023-1808 |RUBBER PIPE, VENTILATION 1
9 GB95-85 3 07-023-1809 |WASHER 1
10 GB845-ST2.9x9.5 07-023-1810 |TAPPING SCREW 2
11 519-16.01.16 07-023-1811 |CLAMP, HEADLIGHT 1
12 GB15766.1-2000 07-023-1812 |HEADLIGHT BULB(12V 35W) 1
13 519-16.01.18 07-023-1813 |SOCKET 1
14 519-16.01.17 07-023-1814 |ANTI-DUST CAP 1
15 DP-05 07-023-1815 |PARKING LIGHT(12V3W) 1
16 519-16.01.15 07-023-1816 |CLAMP PIECE, HEADLIGHT 1
17 519-16.01.10 07-023-1817 |HEADLIGHT 1




Fig. 19

Speedometer

Ref Code Part Number |Description Qty
1 605A-17.01.00 07-023-1901 |SPEEDOMETER ASSY 1
2 605A-17.01.10 07-023-1902 |SPEEDOMETER HEAD 1
3 12V/3.4W 07-023-1903 |INDICATION BULB 4
4 12VI1.7W 07-023-1904 |ILLUMINATION BULB 3
5 605-17.01.12 07-023-1905 |WIRING HARNESS,SPEEDOMETER 1
6 GB5789 M6x16 07-023-1906 |BOLT,M6X16 1
7 519-05.04.00 07-023-1907 |CLIP, SPEEDOMETER CABLE 1
8 519-17.01.20 07-023-1908 |SPEEDOMETER CABLE 1
9 519-08.01.05 07-023-1909 |DIE RUBBER COLLAR 1
10 605-08.02.91 07-023-1910 |CLAMP RING, SPEEDOMETER CABLE 1
11 GB5789 M6x12 07-023-1911 |BOLT,M6X12 1
12 GB845 ST4.2x13 07-023-1912 [TAPPING SCREW,ST4.2X13 4




Fig. 20

Handlebar

Ref Code Part Number |Description Qty
1 605-10.01.00 07-023-2001 |HANDLEBAR 1
2 519-20.02.00 07-023-2002 |REAR VIEW MIRROR(LH) 1
3 519-20.03.00 07-023-2003 |REAR VIEW MIRROR(RH) 1
4 605-10.00.01 07-023-2004 |LEFT GRIP 1
5 605-10.02.00 07-023-2005 |RIGHT GRIP 1
6 605-04.02.02B 07-023-2006 |REAR COVER, HANDLEBAR 1
7 605-16.06.50 07-023-2007 |HI / LO BEAM SWITCH 1
8 605-16.06.40 07-023-2008 |TURN SIGNAL SWITCH 1
9 605-16.06.30 07-023-2009 |HORN SWITCH 1
10 605-16.06.20 07-023-2010 |COMBINATION SWITCH 1
11 605-16.06.10 07-023-2011 |START SWITCH 1
12 605-10.05.00 07-023-2012 |THROTTLE CABLE 1
13 10910030001 07-023-2013 |TOP COVER,THROTTLE SUPPORT 1
14 10910030002 07-023-2014 |BOTTOM COVER,THROTTLE SUPPORT 1
15 GB/T818 M5x20 07-023-2015 |SCREW, M5X20 1
16 10910030000 07-023-2016 |THROTTLE SUPPORT 1
17 GB9074.1 M6%12 07-023-2017 |SCREW 1
18 605-17.03.00 07-023-2018 |CLOCK 1
19 GB845 ST4.2x13 07-023-2019 |TAPPING SCREW, ST4.2X13 2
20 605-20.20.01 07-023-2020 |JOINT SEAT,REAR VIEW MIRROR(LH) 1
21 GB9074.1 M5x12 07-023-2021 |SCREW 2
22 GB845 ST4.2x16 07-023-2022 |TAPPING SCREW ST4.2X16 2
23 605-20.20.02 07-023-2023 |PROTECTING CASE, REAR MIRROR 2
24 GB845 ST4.2x16 07-023-2024 |TAPPING SCREW, ST4.2X16 2
25 605-20.20.02 07-023-2025 |JOINT SEAT,REAR VIEW MIRROR(RH) 1
26 GB5789 M10x%1.25%50 07-023-2026 |BOLT, M10X1.25X50 1
27 50310000004 07-023-2027 |BUSH, HANDLEBAR 1
28 GB6187 M10x1.25 07-023-2028 |[NUT,M10X1.25 1




Fig. 21

Front Cover and Fender

Ref Code Part Number |Description Qty
1 605-04.01.02B 07-023-2101 |FRONT AIR INLET PORT 1
2 605-04.01.01B 07-023-2102 |FRONT COVER 1
3 CF250T-340007 07-023-2103 |CLAMP 8
4 605-04.01.03B 07-023-2104 |AIR INLET GRILL (FRONT) 1
5 GB845 ST4.2x13 07-023-2105 |TAPPING SCREW,ST4.2X13(dt=8) 4
6 605-04.05.05B 07-023-2106 |AIR OUTLET GRILL(RH) 1
7 605-04.05.01B 07-023-2107 |FRONT TRUNK 1
8 GB845 ST4.8x22 07-023-2108 |TAPPING SCREW,ST4.8X22 2
9 605-04.03.00 07-023-2109 |FRONT FENDER 1
10 GB5789 M6x16 07-023-2110 |BOLT,M6X16 3
11 605-04.04.00 07-023-2111 |FRONT VENTILATION PORT PLATE 1
12 605-04.05.04 07-023-2112 |AIR OUTLET GRILL(LH) 1
13 605-04.05.08 07-023-2113 |HINGE SHAFT, FRONT TRUNK COVER 4
14 GB91-86 2.0x16 07-023-2114 |PIN 2.0X16 4
15 605-04.05.03 07-023-2115 |FRONT TRUNK COVER(RH) 1
16 605-04.05.02 07-023-2116 |FRONT TRUNK COVER(LH) 1
17 605-01.03.01 07-023-2117 |LOCK NUT,FRONT TRUNK(LH) 1
18 605-01.03.20 07-023-2118 |LOCK BODY,FRONT TRUNK(LH) 1
19 605-01.03.10 07-023-2119 |LOCK, FRONT TRUNK(LH) 1
20 GB845 ST4.2x16 07-023-2120 |TAPPING SCREW, ST4.2X16 6
21 GB845-ST3.5x9.5 07-023-2121 |TAPPING SCREW, ST3.5X9.5 2
22 605-01.06.00 07-023-2122 |LOCK, FRONT TRUNK(RH) 1
23 605-01.06.01 07-023-2123 |LOCK TONGUE 1
24 605-01.06.03 07-023-2124 |LOCK SUPPORT 1
25 GB818 M5x16 07-023-2125 |SCREW, M5X16 2
26 605-04.12.00 07-023-2126 |LUGGAGE HOOK COMP. 1
27 GB845 ST2.9x16 07-023-2127 |TAPPING SCREW, ST2.9x16 8
28 GB845 ST3.5x13 07-023-2128 |TAPPING SCREW, ST3.5X13 2
29 07-023-2129 [NA
30 GB845 ST4.2x9 07-023-2130 [TAPPING SCREW,ST4.2X9 2




Fig. 22

Rear Cover and Fender

Ref Code Part Number |Description Qty
1 605-04.06.01 07-023-2201 |FLOORBOARD 1
2 CF250T-420002 07-023-2202 |BOLT, M6X14 2
3 GB845 ST4.2x16 07-023-2203 |TAPPING SCREW, ST4.2X16 4
4 605-04.06.03 07-023-2204 |FLOORBOARD, RR RGT 1
5 605-04.06.04 07-023-2205 |[MAINTENANCE COVER 1
6 605-04.06.02 07-023-2206 |FLOORBOARD, RR LFT 1
7 605-04.07.00 07-023-2207 |LOWER COVER 1
8 GB845 ST4.2x13 07-023-2208 |TAPPING SCREW, ST4.2X13 8
9 CF250T-340007 07-023-2209 |CLAMP ST4.2 13
10 605-04.09.01 07-023-2210 |PROTECTING PLATE(LH) 1
11 605-04.09.02 07-023-2211 |PROTECTING PLATE(RH) 1
12 605-04.09.03 07-023-2212 |REAR JOINT PLATE 1
13 605-04.11.00 07-023-2213 |REAR FENDER 1
14 GB5789 M6x12 07-023-2214 |BOLT, M6X12 3
15 CF250T-340008 07-023-2215 |CLAMP NUT, M6 2
16 605A-03.00.06 07-023-2216 |[MOUNTING BRACKET,RR FENDER 1
17 50703030003 07-023-2217 |CROSS SCREW, M6X16 1
18 GB845 ST4.8x16 07-023-2218 |TAPPING SCREW, ST4.8X16 1
19 605-04.06.05 07-023-2219 |FLOORBOARD MAT 1
20 CF250T-500019 07-023-2220 |BOLT, M6X17 2
21 GB845 ST4.2x16 07-023-2221 |TAPPING SCREW, ST4.2X16 5
22 GB9074.1 M6x12 07-023-2222 |SCREW, M6X12 2
23 CF250T-340008 07-023-2223 |CLAMP NUT COMP. 2




Fig. 23 Front Fork Ref Code Part Number |Description Qty
1 50205010020 07-023-2301 [LOCK NUT 1

2 10800000008 07-023-2302 [THRUST WASHER 1

3 50205010014 07-023-2303 [TOP BALL RETAINER 1

4 GB308 07-023-2304 [HOLDER 4.2 1

5 50205010002 07-023-2305 |[TOP RACE 1

6 605-05.01.13 07-023-2306 [BOTTOM BALL RETAINER 1

7 GB308 07-023-2307 [HOLDER 5 1

8 605-05.01.03 07-023-2308 [BOTTOM RACE 1

9 605-05.01.00 07-023-2309 [STEERING STEM 1

10 605A-05.03.00 07-023-2310 [FRONT FORK, RGT 1

11 GB70 M10x1.25x30 07-023-2311 [SCREW,M10X1.25X30 2

12 GB93 10 07-023-2312 [WASHER 10 2

13 519-05.03.01 07-023-2313 |[TUBE, FRONT FORK RGT 1

14 519-05.03.02 07-023-2314 [SPRING, SEAL RING 2

15 519-05.03.03 07-023-2315 [SEAL RING 2

16 519-05.03.04 07-023-2316 [PISTON 2

17 605A-05.03.05 07-023-2317 [INNER TUBE 1

18 519-05.03.06 07-023-2318 [TOP SEAL RING 2

19 519-05.03.07 07-023-2319 [SEAL COVER 2

20 605A-05.02.00 07-023-2320 [FRONT FORK, LFT 1

21 519-05.03.08 07-023-2321 [DAMPER ROD 2

R 22 605A-05.03.09 07-023-2322 [MAIN SPRING 2
f“::-'ﬁ ' 23 519-05.02.01 07-023-2323 [TUBE, FRONT FORK LFT 1
24 GB9074.17 M8x40 07-023-2324 [BOLT,M8X40 4

25 605-05.01.02 07-023-2325 [DUSTPROOF RING, RACE 1

26 605-05.00.01 07-023-2326 [BRACKET,FRONT LICENSE PLATE 1

27 605-03.85.00 07-023-2327 [HORN BRACKET 1




Fig. 24

Front Wheel

Ref Code Part Number |Description Qty
1 GB6187-86 M12x1.25 07-023-2401 |NUT, M12X1.25 1
2 519-07.00.20 07-023-2402 |SPEEDOMETER GEAR 1
3 GB278 6201-2Z 07-023-2403 |BEARING 6201-2Z 2
4 605-07.00.04 07-023-2404 |CENTER SPACER, FRONT WHEEL 1
5 OD7rTZJ097 IUUOI TOUTOU=TU JU 07_023_2405 TlRE 1
6 605A-07.00.01 07-023-2406 |RIM 1
7 519-07.00.30 07-023-2407 |TIRE VALVE 1
8 FB 20 30 5 GB9877.1-88 07-023-2408 |OIL SEAL 1
9 605-07.00.02 07-023-2409 |COLLAR, FRONT WHEEL(LH) 1
10 519-08.01.01 07-023-2410 |BRAKE DISC 1
11 CF250T-390001 07-023-2411 |FRONT AXLE 1
12 GB5789-M6x25 07-023-2412 |BOLT, FR BRAKE DISC M6X25 5
13 GB819-88-M5%x10 07-023-2413 |SCREW, M5X10 1
14 519-07.00.21 07-023-2414 |DRIVEN GEAR 1
15 519-07.00.27 07-023-2415 |STUD 1
16 519-07.00.26 07-023-2416 |GEAR HOUSE 1
17 519-07.00.24 07-023-2417 |DRIVE GEAR 1
18 519-07.00.23 07-023-2418 |BRACKET 1
19 605-07.00.08 07-023-2419 |COVER LFT, FRONT WHEEL AXLE 1
20 605A-07.00.07 07-023-2420 |COVER RGT, FRONT WHEEL AXLE 1




Fig. 25

Rear Wheel

Ref Code Part Number |Description Qty
1 DT TZI007 IUUOI TTUTOU=TU JJ 07_023_2501 TlRE 1
2 605A-11.00.10 07-023-2502 |RIM 1
3 605-08.02.01 07-023-2503 |BRAKE DISC 1
4 519-08.02.03 07-023-2504 |FLANGE BOLT, BRAKE DISC 4
5 519-07.00.30 07-023-2505 |TIRE VALVE 1




Fig. 26

Seat

Ref Code Part Number |Description Qty
1 605-13.01.10 07-023-2601 |SEAT ASSY 1
2 605-13.01.20 07-023-2602 |SEAT CUSHION 1
3 605-13.01.15 07-023-2603 |[MOUNTING BRACKET, SEAT BASE PLATE 1
4 GB6177- M6 07-023-2604 |NUT, M6 2
5 605-13.01.17 07-023-2605 |RUBBER SEAL 1
6 605-04.08.01 07-023-2606 |STORAGE COMPARTMENT 1
7 GB5789-M6x12 07-023-2607 |BOLT, M6X12 6
8 605-04.08.02 07-023-2608 |COVER, STORAGE COMPARTMENT 1
9 605-03.00.03 07-023-2609 |HELMET HOOK 1
10 605-13.01.16 07-023-2610 |HINGE SHAFT, SEAT 1
11 GB91-86 2.0x16 07-023-2611 |PIN, 2.0X16 1
12 CF250T-340008 07-023-2612 |CLAMP NUT 2
13 GB818-85 M5 x25 07-023-2613 |SCREW, M5X25 1
14 GB96-85 95 07-023-2614 |WASHER, 5 1
15 605-08.02.71 07-023-2615 |PARKING HANDLE 1
16 605-08.02.73 07-023-2616 |RING CLAMP 1
17 605-08.02.72 07-023-2617 |RUBBER, PARKING HANDLE 1
18 605-08.02.74 07-023-2618 |ROCKARM, PARKING HANDLE 1
19 519-01.02.01 07-023-2619 |RETAINING CLIP, SEAT LOCK 1
20 519-01.02.11 07-023-2620 |BRACKET, SEAT LOCK 1
21 519-01.02.02 07-023-2621 |CUSHION RUBBER RING, SEAT LOCK 1
22 519-01.02.10 07-023-2622 |SEAT LOCK 1
23 605-01.02.30 07-023-2623 |SEAT LATCH 1
24 605-01.02.30 07-023-2624 |SEAT LATCH CABLE 1
25 605-08.02.80 07-023-2625 |PARKING CABLE 1
26 519-13.01.17 07-023-2626 | CROSS SCREW, M6X16 1




Fig. 27 Fuel Tank Ref Code Part Number |Description Qty
1 605-17.02.00 07-023-2701 [FUEL SENSOR ASSY 1
2 605-17.02.01 07-023-2702 [RETAINING RING, FUEL SENSOR 1
3 605-17.02.02 07-023-2703 [GASKET, FUEL SENSOR 1
4 605-17.02.10 07-023-2704 [FUEL SENSOR 1
5 CF250T-450400 07-023-2705 [FUEL CAP 1
6 GB5789-M6x12 07-023-2706 [BOLT, M6X12 4
7 605-12.01.001 07-023-2707 [FUEL TANK 1
8 50212020000 07-023-2708 |[FUEL PETCOCK 1
9 50212020001 07-023-2709 [SCREEN, FUEL PETCOCK 1
10 50212020002 07-023-2710 [GASKET, FUEL PETCOCK 1
11 50212020003 07-023-2711 [BODY, FUEL PETCOCK 1
12 QC/T621 A8 07-023-2712 [CIRCLIP(8 A TYPE) 4
13 QC/T621 A7 07-023-2713 [CIRCLIP(7 A TYPE) 2
14 605-12.00.20 07-023-2714 [OIL PIPE 1
15 605-12.00.10 07-023-2715 [VACUUM PIPE 1
16 519-12.05.20 07-023-2716 |[FUEL FILTER 1
17 605-12.00.30 07-023-2717 |OIL PIPE 1




Fig. 28

Air Filter

Ref Code Part Number |Description Qty
1 1P52MI-A-111000(1) 07-023-2801 |AIR FILTER ASSY 1
2 1P52MI-A-111002(1) 07-023-2802 |REAR HOUSING 1
3 1P52MI-A-111100(1) 07-023-2803 |FILTER ELEMENT 1
4 1P52MI-A-111001(1) 07-023-2804 |FRONT HOUSING 1
5 1P52MI-A-111006(1) 07-023-2805 |AIR INLET PIPE 1
6 1P52MI-A-112000(1) 07-023-2806 |FRONT BRACKET, AIR CLEANER 1
7 1P52MI-A-111008(1) 07-023-2807 |VENT PIPE 1
8 1P52MI-A-111005(1) 07-023-2808 |AIR OUTLET PIPE 1
9 1P52MI-A-111009(1) 07-023-2809 |SEAL RING 2
10 152M1-023008 07-023-2810 |BOLT, M6X18 1
11 152M1-021017 07-023-2811 |BOLT, M6X25 2
12 1P52MI-A-111004(1) 07-023-2812 |DUST PLUG 1
13 GB/T845-1985 07-023-2813 |TAPPING SCREW, ST4.8X20-F-H 5
14 1P52MI-A-111009 07-023-2814 |STUD 1
15 QC/T621-1999 07-023-2815 |STEEL WIRE CIRCLIP A12 3
16 1P52MI-A-111003(1) 07-023-2816 |OVERFLOW PIPE 1
17 1P52MI-A-111300 07-023-2817 |CLAMP 1
18 1P52MI-A-111200(1) 07-023-2818 |CLAMP 62 1




Fig. 29

Exhaust

Ref Code Part Number |Description Qty
1 GB9074.4-M6x12 07-023-2901 |SCREW, M6X12 4
2 605-02.01.20 07-023-2902 |DECORATION COVER, EXHAUST 1
3 605-02.01.01 07-023-2903 |HEAT SHIELD, EXHAUST 1
4 50202000001 07-023-2904 |GASKET, EXHAUST PORT 1
5 CF250T-440001 07-023-2905 |JOINT NUT M8, EXHAUST 2
6 GB5789-M10x%1.25x40 07-023-2906 |BOLT, M10X1.25X40 2
7 GB5789-M10x%1.25x50 07-023-2907 |BOLT, M10X1.25X50 1
8 605-02.01.10 07-023-2908 |[MUFFLER 1
9 GB5789-M8x25 07-023-2909 |BOLT, M8X25 3
10 605-14.00.01 07-023-2910 |REAR CARRIER RACK 1
11 605-02.01.00 07-023-2911 |EXHAUST ASSY 1
12 605-02.01.04 07-023-2912 |DAMPING RING, EXHAUST MUFFLER 1
13 605-02.01.06 07-023-2913 |DAMPING COLLAR, EXHAUST MUFFLER | 4




Fig. 30

Rear Suspension

AN

Ref Code Part Number |Description Qty
1 GB5789-M10x%1.25x55 07-023-3001 |BOLT, M10X1.25X55 2
2 519-06.01.10 07-023-3002 |BUSHING, ENGINE MOUNT 2
3 519-06.01.02 07-023-3003 |CUSHION, ENGINE MOUNT 2
4 605A-06.01.20 07-023-3004 |ENGINE MOUNT 1
5 GB5789-M10%1.25%60 07-023-3005 |BOLT, M10X1.25X50 2
6 GB6187-M16x%1.5 07-023-3006 |NUT, M16X1.5 1
7 519-11.00.03 07-023-3007 |OUTER COLLAR, REAR SWINGARM 1
8 FB 40 257 GB9877.1-88 07-023-3008 |OIL SEAL 1
9 GB5789-M8x35 07-023-3009 |BOLT, M8X35 2
10 152M1-011500 07-023-3010 |BUSHING., REAR SHOCK 1
11 GB5789-M10x%1.25x40 07-023-3011 |BOLT, M10X1.25X40 2
12 605A-06.03.00 07-023-3012 |REAR SHOCK ABSORBER 2
13 GB6187-M10x1.25 07-023-3013 |NUT, M10X1.25 1
14 519-06.01.01 07-023-3014 |[MOUNTING BUSHING, ENGINE MOUNT 1
15 519-11.00.02 07-023-3015 |INNER COLLAR, REAR SWINGARM 1
16 GB893.1 47 07-023-3016 |RETAINER 1
17 CF250T-385002 07-023-3017 |OIL SEAL, 25X47X5 1
18 GB278-6303-2Z 07-023-3018 |BEARING, 6303-2Z 1
19 605-06.02.01 07-023-3019 |REAR SWINGARM 1
20 519-06.01.03 07-023-3020 |ENGINE MOUNT SHAFT 1




Fig. 31

Front Turn Signal

Ref Code Part Number |Description Qty
1 GB845 ST2.9x23 07-023-3101 |TAPPING SCREW, ST2.9X23 4
2 605-16.03.21B 07-023-3102 |LENS, FR RGT TURN SIGNAL 1
3 GB845 ST4.2x13 07-023-3103 |TAPPING SCREW, ST4.2X13 6
4 GB15766.1-2000 07-023-3104 |BULB 12V 10W 2
5 605-16.03.16B 07-023-3105 |GASKET, FR RGT TURN SIGNAL LENS 2
6 605-16.03.22B 07-023-3106 |TURN SIGNAL HOUSING, FR RGT 1
7 605-16.03.12B 07-023-3107 |TURN SIGNAL HOUSING, FR LFT 1
8 605-16.03.20B 07-023-3108 |TURN SIGNAL ASSY, FR RGT 1
9 605-16.03.10B 07-023-3109 |TURN SIGNAL ASSY, FRLFT 1
10 605-16.03.11B 07-023-3110 |LENS, FR LFT TURN SIGNAL 1
11 605-16.03.25B 07-023-3111 |WIRING HARNESS, FR RGT TURN SIGNAL | 1
12 605-16.03.15B 07-023-3112 |WIRING HARNESS, FRLFT TURN SIGNAL | 1
13 605-16.03.23B 07-023-3113 [GASKET, FR LFT TURN SIGNAL LENS 1




Fig. 32

Tail Light

Ref Code Part Number |Description Qty
1 605-16.02.00 07-023-3201 |TAIL LIGHT ASSY 1
2 605-16.02.14 07-023-3202 |HOUSING, TAIL LIGHT 1
3 605-16.02.41 07-023-3203 |[MOUNTING RUBBER RING 2
4 GB15766.1-2000 07-023-3204 |BULB 12V 10W 2
5 GB15766.1-2000 07-023-3205 |BULB 12V 21/5W 1
6 GB5789 M6x12 07-023-3206 |BOLT, M6X12 8
7 605-16.02.17 07-023-3207 |LENS, RR RGT TURN SIGNAL 1
8 605-16.02.18 07-023-3208 |LENS, RR LFT TURN SIGNAL 1
9 605-16.02.12 07-023-3209 |LENS, TAIL LIGHT 1
10 GB845 ST4.2x16 07-023-3210 |TAPPING SCREW, ST4.2X16 2
11 519-16.02.20 07-023-3211 |SIDE REFLECTOR 2
12 519-16.02.01 07-023-3212 |BRACKET, REAR LICENSE PLATE 1
13 GB5789 M6x16 07-023-3213 |BOLT, M6X16 4
14 GB6177 M6 07-023-3214 |NUT, M6 6
15 519-16.02.30 07-023-3215 |REAR REFLECTOR 1
16 GB6177-M5 07-023-3216 |NUT, M5 1
17 605-04.10.00 07-023-3217 |REAR FENDER 1
18 07-023-3218 [NA 1
19 605-20.00.01 07-023-3219 [RUBBER SPLASH SHIELD 1




Fig. 33

Electrical

Ref Code Part Number |Description Qty
1 GB 819 M6x12 07-023-3301 |SCREW, M6X12 2
2 605-01.05.10 07-023-3302 |KEY 2
3 605-01.01.00 07-023-3303 |IGNITION SWITCH LOCK 1
4 605-03.81.00 07-023-3304 |BATTERY HOLD DOWN 1
5 CF250T-470008 07-023-3305 |TIE BAND 20
6 GB819 M5x10 07-023-3306 |SCREW, M5X10 1
7 605-15.01.00 07-023-3307 |WIRING HARNESS, MAIN 1
8 50215090000 07-023-3308 |TURN SIGNAL FLASHER 1
9 10915050001 07-023-3309 |JACKET, TURN SIGNAL FLASHER 1
10 CF250T-468000 07-023-3310 |FUSE BOX W/FUSES 1
11 CF250T-468010 07-023-3311 |FUSE(5A) 2
12 CF250T-468020 07-023-3312 |FUSE(10A) 2
13 CF250T-468030 07-023-3313 |FUSE BOX 1
14 605-15.04.00 07-023-3314 |STARTER RELAY 1
15 1P52MI-A-035000 07-023-3315 |IGNITION COIL 1
16 GB818-M5x20 07-023-3316 |SCREW, M5X20 1
17 519-15.05.00 07-023-3317 |VOLTAGE REGULATOR 1
18 1P52MI-A-034000 07-023-3318 |CDI 1
19 GB5789-M6x16 07-023-3319 |BOLT, M6X16 2
20 12V8Ah 07-023-3320 |BATTERY 1
21 519-15.03.00 07-023-3321 |BRAKE LIGHT SWITCH WIRING HARNESS 2
22 50215070000 07-023-3322 |HORN 1
23 605-15.02.00 07-023-3323 |BATTERY CABLE 1
24 GB5789-M8x14 07-023-3324 |BOLT, M8X14 1
25 GB5789-M6x12 07-023-3325 |BOLT, M6X12 3
26 GB6177 M6 07-023-3326 |NUT, M6 1
27 605-16.04.00 07-023-3327 |PARKING SWITCH 1
28 GB818 M5x12 07-023-3328 |SCREW, M5X12 2
29 CF250T-332000 07-023-3329 |KILL SWITCH, SIDE STAND 1
30 CF250T-332001 07-023-3330 |FLANGE BOLT, M6X16 1




Fig. 34 Front Hydraulic Brake Ref Code Part Number |Description Qty
1 519-08.01.66 07-023-3401 [COVER, BLEED SCREW 1
2 519-08.01.65 07-023-3402 [BLEED SCREW 1
3 605-08.01.52 07-023-3403 [CALIPER BODY, FR BRAKE 1
4 519-08.02.62 07-023-3404 [RUBBER COLLAR, MAIN SLIDING SHAFT| 1
5 519-08.02.63 07-023-3405 [MAIN SLIDING SHAFT 1
6 GB5789 M8x32 07-023-3406 [BOLT, M8X32 2
7 605-08.01.70 07-023-3407 [MOUNTING BRACKET 1

- 8 519-08.02.64 07-023-3408 [GUIDE ROD, OUTER BRAKE PAD 1
9 605-08.01.80 07-023-3409 [OUTER BRAKE PAD 1
10 519-08.02.56 07-023-3410 [INNER BRAKE PAD 1

10A 07-023-3410A[BRAKE PAD SET 1
11 519-08.02.57 07-023-3411 [BRAKE CALIPER PISTON, FR 2
12 519-08.02.59 07-023-3412 [SECONDARY SLIDING SHAFT 1
13 519-08.02.64 07-023-3413 [RUBBER COLLAR, SEC. SLIDING SHAFT | 1
14 519-08.02.54 07-023-3414 [BRAKE PAD TONGUE 1
15 519-08.02.51 07-023-3415 [RECTANGULAR SEAL RING 2
16 519-08.02.53 07-023-3416 [GUIDE ROD 2
17 519-08.01.50 07-023-3417 [BRAKE CALIPER, FR 1
18 519-08.01.10 07-023-3418 [MASTER CYLINDER, FR 1
5,___,\2'%.. 19 519-08.01.08 07-023-3419 [BOLT, FR BRAKE LINE 2
* 20 519-08.01.09 07-023-3420 [COPPER GASKET 4
21 GB5789 M6x16 07-023-3421 [BOLT, M6X16 1
22 605-08.01.03 07-023-3422 [CLAMP 2
23 519-08.01.30 07-023-3423 [HOSE, FRONT BRAKE 1
24 605-08.01.00 07-023-3424 [FRONT HYDRAULIC BRAKE ASSY 1
25 519-08.01.29 07-023-3425 [SUPPORT RING 1
26 519-08.01.16 07-023-3426 |O-RING 1
27 519-08.01.28 07-023-3427 [GASKET, BRAKE FLUID INSPECTION 1
28 519-08.01.27 07-023-3428 [BOLT 2
29 519-08.01.26 07-023-3429 [BRACKET, MASTER CYLINDER 1
30 GB819 M4x12 07-023-3430 [SCREW, M4X12 2
31 519-08.01.11 07-023-3431 [COVER, MASTER CYLINDER 1
32 519-08.01.12 07-023-3432 [PAD, MASTER CYLINDER 1
33 519-08.01.13 07-023-3433 [GASKET, MASTER CYLINDER 1
34 519-08.01.14 07-023-3434 [BODY, MASTER CYLINDER 1
35 519-08.01.24 07-023-3435 [BOLT, FR BRAKE LEVER 1
36 519-08. 01.23 07-023-3436 [BRAKE LEVER, FR 1
37 GB6187 M6 07-023-3437 [NUT, M6 1
38 519-08.01.25 07-023-3438 [BRAKE LIGHT SWITCH, FR 1
39 GB95 4 07-023-3439 [WASHER 4 1
40 GB93 4 07-023-3440 [WASHER 4 1
41 GB818 M4x10 07-023-3441 [SCREW, M4X10 1
42 519-08.01.15 07-023-3442 [LENS, BRAKE FLUID INSPECTION 1
43 GB5789 M6x12 07-023-3443 [BOLT, M6X12 1




Fig. 35

Rear Hydraulic Brake

Ref Code Part Number |Description Qty
1 605-08.02.71 07-023-3501 |CUSHION 2
2 605-08.02.90 07-023-3502 |BRAKE PAD 2
3 605-08.02.69 07-023-3503 |[MOUNTING BRACKET 1
4 GB6172-86 M6 07-023-3504 |NUT, M6 1
5 GB859 6 07-023-3505 |WASHER 6 1
6 GB848 6 07-023-3506 |WASHER 6 1
7 605-08.02.56 07-023-3507 |ADJUSTING ROD 1
8 605-08.02.65 07-023-3508 |O-RING 1
9 605-08.02.63 07-023-3509 |BRAKE CALIPER PISTON, RR 1
10 605-08.02.65 07-023-3510 |RECTANGULAR SEAL RING 1
11 519-08.02.51 07-023-3511 |RECTANGULAR SEAL RING 1
12 519-08.01.55 07-023-3512 |COVER, BLEED SCREW 1
13 519-08.01.54 07-023-3513 |BLEED SCREW 1
14 605-08.02.66 07-023-3514 |DUST PLUG 1
15 605-08.02.72 07-023-3515 |MAIN SLIDING SHAFT 1
16 605-08.02.73 07-023-3516 |RUBBER COLLAR, MAIN SLIDING SHAFT| 1
17 605-08.02.68 07-023-3517 |COLLAR 1
18 605-08.02.61 07-023-3518 |CALIPER BODY,RR BRAKE 1
19 605-08.02.64 07-023-3519 |SPRING 1
20 605-08.02.59 07-023-3520 |PARKING PISTON C 1
21 605-08.02.58 07-023-3521 |PARKING PISTON B 1
22 605-08.02.74 07-023-3522 |RUBBER COLLAR, SEC. SLIDING SHAFT | 1
23 605-08.02.75 07-023-3523 |SECONDARY SLIDING SHAFT 1
24 GB5789 M8x50 07-023-3524 |BOLT, M8X50 1
25 605-08.02.74 07-023-3525 |BALL 3
26 605-08.02.57 07-023-3526 |PARKING PISTON A 1
27 605-08.02.62 07-023-3527 |SUB-PUMP BODY,REAR BRAKE 1
28 605-08.02.55 07-023-3528 |SEALING COLLAR 1
29 GB859 8 07-023-3529 |WASHER 8 1
30 GB70 M8x35 07-023-3530 |SCREW, M8X35 1
31 605-08.02.53 07-023-3531 |PARKING ROCKARM 1
32 605-08.02.52 07-023-3532 |WASHER 1
33 605-08.02.51 07-023-3533 |HEXAGONAL SCREW 1
34 605-08.02.50 07-023-3534 |RR BRAKE CALIPER ASSY 1
35 605-08.02.10 07-023-3535 |MASTER CYLINDER, RR 1
36 519-08.01.09 07-023-3536 | COPPER GASKET 1
37 GB70 M8x40 07-023-3537 |SCREW, M8X40 1




Fig. 35

Rear Hydraulic Brake, cont

Ref Code Part Number |Description Qty
38 605-08.00.05 07-023-3538 |PIPE CLIP 1
39 519-08.01.08 07-023-3539 |FILLING BOLT 4
40 605-08.02.30 07-023-3540 |RR BRAKE HOSE 1
41 GB5789 M6x25 07-023-3541 |BOLT, M6X25 1
42 605-08.01.03 07-023-3542 |CLAMP 1
43 GB818 M4x10 07-023-3543 |SCREW, M4X10 1
44 GB93 4 07-023-3544 |WASHER 4 1
45 GB95 4 07-023-3545 |WASHER 4 1
46 519-08.02.25 07-023-3546 |BRAKE LIGHT SWITCH, RR 1
47 GB6187 M6 07-023-3547 |NUT, M6 1
48 519-08.01.27 07-023-3548 |BOLT 2
49 519-08.01.26 07-023-3549 |BRACKET, MASTER CYLINDER 1
50 GB819 M4x12 07-023-3550 |SCREW, M4X12 2
51 605-08.02.11 07-023-3551 |COVER, MASTER CYLINDER 1
52 605-08.02.12 07-023-3552 |PAD, MASTER CYLINDER 1
53 605-08.02.13 07-023-3553 |GASKET, MASTER CYLINDER 1
54 605-08.02.14 07-023-3554 |BRAKE PUMP BODY. 1
55 519-08.01.15 07-023-3555 |LENS, BRAKE FLUID INSPECTION 1
56 519-08.01.28 07-023-3556 |GASKET, BRAKE FLUID INSPECTION 1
57 519-08.01.16 07-023-3557 |O-RING 1
58 519-08.01.29 07-023-3558 |SUPPORT RING 1
59 519-08.01.24 07-023-3559 |BOLT, RR BRAKE LEVER 1
60 605-08. 01.23 07-023-3560 |BRAKE LEVER, RR 1
61 GB5789-M8x35 07-023-3561 |BOLT, M8X35 2
62 GB6177 M6 07-023-3562 |NUT, M6 1
63 605-08.02.00 07-023-3563 |RR HYDRAULIC BRAKE SYSTEM 1




Fig. 36

Cooling System

Ref Code Part Number |Description Qty
1 QC/T621-1999 07-023-3601 |CIRCLIP 22, B-TYPE 10
2 50218000005 07-023-3602 |PROTECTIVE COVER, WATER PIPE 2
3 605-18.00.14 07-023-3603 |WATER OUTLET PIPE 1
4 605-18.00.15 07-023-3604 |WATER INLET PIPE 1
5 605-18.09.00 07-023-3605 |STEEL WATER PIPE 1
6 605-18.00.13 07-023-3606 |COUPLING HOSE 2
7 605-18.08.00 07-023-3607 |STEEL WATER PIPE | 1
8 605-18.07.00 07-023-3608 |STEEL WATER PIPE II 1
9 605-18.00.11A 07-023-3609 |WATER INLET HOSE, RADIATOR 1
10 605-18.00.12A 07-023-3610 |WATER OUTLET HOSE, RADIATOR 1
11 605-18.01.00A 07-023-3611 |RADIATOR 1
12 605-18.04.00 07-023-3612 |[RADIATOR CAP 1
13 605-18.02.00 07-023-3613 [COOLING FAN 1
14 1P52MI-135000 07-023-3614 |THERMOSWITCH ASSY 1
15 1P52MI-135010 07-023-3615 |NA 1
16 1P52MI-130004 07-023-3616 |O-RING 13.5X1.4 1
17 QC/T621 A 10.5 07-023-3617 |CIRCLIP 10.5, A-TYPE 2
18 QC/T621A 6.5 07-023-3618 |CIRCLIP 6.5, A-TYPE 2
19 605-18.00.10 07-023-3619 |SMALL CYCLE WATER PIPE 1
20 605-18.00.07 07-023-3620 |WATER PIPE, OVERFLOW RESERVOIR | 1
21 07-023-3621 |WATER SUCTION PIPE 1
22 07-023-3622 [CAP, OVERFLOW RESERVOIR 1
23 GB5789 M6x12 07-023-3623 |BOLT, M6X12 13
24 605-18.03.01 07-023-3624 |OVERFLOW RESERVOIR TANK 1
25 CF250T-340008 07-023-3625 [CLAMP NUT M6 1
26 605-18.06.00 07-023-3626 |STEEL COOLANT PIPE 1
27 QC/T621-1999 07-023-3627 |CIRCLIP 20, B TYPE 2
28 GB6177 M6 07-023-3628 |[NUT, M6 1




Fig. 37

Frame Assembly

Ref Code Part Number |Description Qty
1 605-03.01.00 07-023-3701 |FRAME 1
2 605-03.77.00 07-023-3702 |SIDE TUBE,FOOTREST DECK RGT 1
3 605-03.76.00 07-023-3703 |SIDE TUBE, FOOTREST DECK LFT 1
4 519-03.00.17 07-023-3704 |SPRING, SIDE STAND 1
5 605A-03.72.00 07-023-3705 |SIDE STAND 1
6 605-03.74.00 07-023-3706 |BRACKET, FOOT PEDAL LFT 1
7 605-03.75.00 07-023-3707 |BRACKET, FOOT PEDAL RGT 1
8 GB/T70.2 M8x20 07-023-3708 |BOLT, M8X20 4
9 605-03.00.04 07-023-3709 |BOLT, SIDE STAND 1
10 GB5789 M8x20 07-023-3710 |BOLT, M8X20 6
11 519-03.00.18 07-023-3711 |SMALL SPRING, SIDE STAND 1
12 519-00.10.03 07-023-3712 |RUBBER CUSHION, MAIN STAND 1
13 605-03.82.00 07-023-3713 |TOP HOLDER, SEAT 1
14 GB5789 M6x50 07-023-3714 |BOLT, M6X50 1
15 605-03.83.00 07-023-3715 |BRACKET, TAIL LIGHT 1
16 605-03.79.10 07-023-3716 |RR FOOT PEG, RGT 1
17 605-03.78.10 07-023-3717 |RR FOOT PEG, LFT 1
18 519-03.00.13 07-023-3718 |FLANGE BOLT M6, FOOT PEG 2
19 605-03.00.01 07-023-3719 |BRACKET, ANTITHEFTLOCK 1
20 GB818 M5x12 07-023-3720 |CROSS SCREW 1
21 GB6177 M6 07-023-3721 |NUT, M6 3
22 519-03.00.14 07-023-3722 INAMEPLATE 1
23 GB 12618 4x8 07-023-3723 |RIVET 2
24 GB5789 M10x%35 07-023-3724 |BOLT, M10X35 2
25 605A-00.10.10 07-023-3725 |MAIN STAND 1
26 519-00.10.01 07-023-3726 |RIGHT BUSH, MAIN STAND 1
27 07-023-3727 |SPRING HANGER, MAIN STAND 1
28 GB70 M6%12 07-023-3728 |SCREW, M6X12 1
29 519-00.10.02 07-023-3729 |LEFT BUSH, MAIN STAND 1
30 519-00.10.05 07-023-3730 |SMALL SPRING, MAIN STAND 1
31 519-00.10.04 07-023-3731 |SPRING, MAIN STAND 1




Fig, 38 Tools Comp Ref Code Part Number |Description Qty
1 519-20.30.00 07-023-3801 [TOOL KIT 1
2 519-20.30.09 07-023-3802 [TOOLS BAG 1
3 519-20.30.08 07-023-3803 [DOUBLE-END SPANNER14x17 1
4 519-20.30.07 07-023-3804 [DOUBLE-END SPANNER 10x12 1
) 5 519-20.30.06 07-023-3805 [DOUBLE-END SPANNER 8x10 1
iy 6 519-20.30.05 07-023-3806 [INNTER HEXAGONAL SPANNER 1
/ 7 519-20.30.04 07-023-3807 [BENT SCREWDRIVER 1
8 519-20.30.03 07-023-3808 [DOUBLE-END SCREWDRIVER 1
9 519-20.30.02 07-023-3809 [DOUBLE-END SCREWDRIVER HANDLE 1
10 519-20.30.01 07-023-3810 [SOCKET WRENCH 18x16 1




